Year 2019

NP80

Part number

NP80

Model



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 15 440647 BOLT M6X14 BOLT, M6x14

2 1 440648 VENTILDAKSEL VALVE COVER

3 2 440649 VIPPEARM ROCKER ARM ASSEMBLY

4 2 440650 S/ADE VALVE SPRING SEAT

5 1 440651 STYREPLADE ROCKER ARM BASE

6 2 440652 VENTILFJEDER VALVE SPRING

7 2 440653 STODSTANG PUSH ROD

8 2 440654 VENTILHOVED TAPPET

9 1 440655 PAKDASE INTAKE VALVE SEAL

10 1 440656 UDSTQODNINGSVENTIL EXHAUST VALVE

11 1 440657 INDSUGNINGSVENTIL INTAKE VAVLE

12 1 440658 STEMPELRINGESAT PISTON RING SET

13 1 440659 STEMPEL PISTON

14 2 440660 LASERING FOR KRYDSPIND CIRCLIP

15 1 440661 PLEJSTANG CONNECTING ROD
ASSEMBLY

16 1 440662 KRYDSPIND PIN,PISTON

17 1 440663 VARMESKJOLD MUFFLER GUARD

18 1 440664 UDSTQDNING MUFFLER

19 1 440665 TANDRYR F6TC SPARK PLUG

20 7 440666 TOPMJTRIK M6 NUT, M6

21 1 440667 REKYLSTARTER RECOIL STARTER

22 1 440668 BLASEHUS BLOWER HOUSING

23 1 440669 SVINGHJULSM@TRIK M14X1,5] NUT, M14x1.5

24 1 440670 SVINGHJUL FLYWHEEL

25 2 440671 PINBOLT M6X75 STUD, M6x75

26 8 440672 BOLT M6X25 BOLT, M6x25

27 1 440673 PINBOLT M6X73 STUD, M6x73

28 1 440674 BREMSEFJEDER BRAKE SPRING

29 1 440675 BOLT BOLT

30 1 440676 SKIVE 10.4X1X20 WASHER, ?10.4x1x?20

31 1 440677 BREMSEKLODS BRAKE BLOCK

32 1 440678 BREMSE BRAKE ASSEMBLY

33 1 440679 TANDSPOLE IGNITION MODULE

34 1 440680 UDLUFTNINGSBESLAG BREATHER COVER

35 1 440681 PAKNING GASKET, OIL FILTER

36 1 440682 ENVEJSVENTIL FIJEDER ONE-WAY VALVE SPRING

37 1 440683 UDLUFYNINGSVENTIL BREATHER VALVE

38 1 440684 PAKDASE 20X42X7 OIL SEAL, ?20%x7?42x7

39 1 440685 KRUMTAPHUS CRANKCASE

40 2 440686 PINBOLT 6X59,5 STUD, M6%59.5

41 1 440687 ANDERG@R BREATHER HOSE

42 1 440688 BOLT M6X16 BOLT, M6x16

43 2 440689 BOLT M6X80 BOLT, M6x80

44 1 440690 PAKNING FOR INSULATOR GASKET, CARBURETOR
INSULATOR

45 1 440691 INSOLATOR INSULATOR

46 2 440692 BOLT M6X20 BOLT, M6x20

47 1 440693 KARBURATOR PAKNING GASKET, AIR FILTER

48 1 440694 STAL PAKNING GASKET, CARBURETOR

49 1 440695 KARBURATOR CARBURETOR




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 1 440696 LUFTFILTER KOMPLET AIR FILTER ASSEMBLY

51 1 440697 LUFTFILTER DAKSEL AIR FILTER COVER

52 1 440698 LUFTFILTER HUS AIR FILTER BASE

53 1 440699 LUFTFILTER ELEMENT AIR FILTER ELEMENT

54 1 440700 BENZINSLANGE FUEL HOSE

55 1 440701 PRIMER PRIMER

56 1 440702 TANKDAEKSEL FUEL CAP

57 1 440703 BRAENDSTOFTANK FUEL TANK

58 1 440704 BRAENDSTOFFILTER FUEL FILTER

59 1 440705 BRANDSTOFSLANGE FUEL HOSE

60 2 440706 KLEMME CLAMP

61 1 440707 KRUMTAHUSKOMPLET CRANKSHAFT

62 1 440708 NOT WOODRUFF KEY

63 1 440709 GEAR DRIVE TIMING GEAR

64 1 440710 SKIVE 25,4X1X34 WASHER, ?25.4%1x?34

65 1 440711 PAKDASE 25X38X7 OIL SEAL, ?25x?38x7

66 1 440712 OLIEPIND DIPSTICK

67 1 440713 O-RING O-RING, DIPSTICK

68 1 440714 KNASTAKSEL CAMSHAFT

69 1 440715 PLADE GOVERNOR GEAR
MOUNTING PLATE

70 1 440716 GEAR GOVERNOR GEAR

71 1 440717 FLANGEBOLT 10X1,25X15 EARTH BOLT

72 1 440718 SKIVE 10X1,5X16 WASHER, ?10x1.5x?16

73 2 440719 STYREB@S 7X20 PIN, ?7x20

74 1 440720 KRUMTAPHUSDAKSEL CRANKCASE COVER

75 1 440721 FORBINDELSESSTANG THROTTLE LINKAGE

76 1 440722 FJEDER FOR IDLE SPRING

TOMGANGSSKRUE

77 1 440723 ANDER@R GOVERNOR GEAR SHAFT

78 1 440724 REGULATORARM GOVERNOR LEVER

79 1 440725 REGULATORFJEDER GOVERNOR SPRING

80 1 440726 REGULATOR GOVERNOR GEAR BRACKET
ASSEMBLY

81 1 440727 PAKDASE 5X10X4 OIL SEAL, ?5x?10%4

82 1 440728 SPLIT COTTER PIN

83 1 440729 KRUMTAPAKSEL CRANKSHAFT

84 1 440730 KRUMTAP CRANKSHAFT




	NP80
	sparepart_list (45)



